


W812 Lathe Parts List
PARTS LIST

ITEM DESCRIPTION Q’TY ITEM DESCRIPTION Q’TY

M39 TOOL REST BODY
M40 ECCENTRIC ROD

M41 "C"RING §—19

M42 BOLT

M43 CLAMP

Md4 HEX NUT M18

M45 TAILSTOCK LOCK

M45 TAIL SPINDLE

M47 TAIL STOCK SCREW

M43 TAILSTOCK

M4B—] SCCKEY HEAD SET SCREW MEX19
M43 HANDLE WHEEL

M50 LOCK HANDLE—TAILSTOCK
MS1 WASHER

M52 EXTENSION BED

M53 SCREW M10X25

MS53—1 SPRING WASHER

M54 STAND ASSEMBLY

ME4—1 STAND LEQ

M1 HEADSTOCK 1
M2 HEADSTOCK SPUR 1
M3 FACEPLATE 1
M SPINDLE 1
M5 KEY AX4XB0(mm) 1
M6 BEARING 802052 1
M7 BEARING B02052Z 1
ma SPRING 1
M3 BRACKET—SHIFING LEVER 1
mM10 BALL BEARING 60062 1
M1 “C"RING S—25 7
M12 PULLEY—SPINCLE (RIGHT) 1
M13 V—EELT 1
M14 PULLEY—SPINDLE(LEFT) 1
M15 "C"RING S—74 1
M16 PUSH—OUT RCD 1
Mm17 NUT—LOCK M12 1
M18 CLAMP—LEFT 1
M19 HEX. HD. SCREW M8x25 2
M20 BACK 1 ME4—2 STAND SWITCH LEG
m21 GEAR ASSEMBLY 1 M54—3 STAND UPPER COVER
M21—1 HEX SOCKEY HO.SCREW 2 M54—4 STAND LONG—CROSS SUPPORT
1
4
1
2
1
1
1
1
1
4
1
1
1
|
1
1
3
1

P A b =t mb = b el s o 3 B RN PN et 3 b

MZ2 CLAMP —RIGHT M54—5 STAND SHORT—CROSS SUPPOAT
M1 HEX WRENCH M54—6 STAND LeQ

M24 KNOB M55 BED

M25 SPINDLE WRENCH M55 SCAEW M3x 16

M26 “C"RING 5—16 M57 SWITCH

mz7 SLEEVE M5B SCHREW MdXx16

m28 SPRAING M53 PLASTIC JAM NUT M20Xx1.5
M29 PULLEY—MOTOR (RIGHT) ME0 CARRIAGE BOLT STAND
M30 PULLEY—MOTOR (LEFT) ME1 WASHER—STAND

M31 SCAREW MEX10 M62 NUT STAND

M32 KEY 4X4XB5(rm) ME3 POWER CORD

M33 MOTCR M64 NAME LABLE

M33—1 NAME PLATE FOR MOTOR ME5 WARNING LABLE

M3 COVER—MOTOR MES SPEED LABLE

M35 ANGULAR SETTING ASSEMBLY ME7 NIT MY

M36 TOOL REST Me8 SWITCH BOX

Mir HANOLE ASSEMBLY M63 SWITCH FIXING PLATE

M38 .EXTENSION TOOL REST M70 COVER

~N N




